e
B OPERATION [\ \V v @

E

B SERVICE ~ \" ¢ ¢

& PARTS ._ r’;i !-* :}“_ :_b\\
B CARE Mj Jg}x .
NN

Model No. MC833465 - 24B-S §
MC833470 - 24B-p |
MC833475 - 32B-S |
MC833480 - 32B-p
- MC833930 - 32B-F |
24B-F §

=
9,
o
)
€
©
w
<
I

ew ST /ﬁ’
[ ives. ) L
pHoTor €
ys0075
Gyush En
yusn

(@ Y3603L

Crech ~ Serevs§
"2’ 727ALP) |




CONTENTS

ILLUSTRATIONS, SPARE PARTS, OPERATION AND SERVICE

--- - INFORMATION PAGE NO.
Operating Procedures ' 1
Maintenance of Machine 3
Trouble Shooting 4
Speed Control Trouble Shooting 6
Wiring Diagram |  7
24/32B Main Assembly _ 8
24/32B Truck Assembly 5 10
v2.4/32B Scrubhead Assembly 12I
24/32B Bulkhead Assembly 14
24/32B Squeegee Assembly > 2 - e 1

Limited Warranty I Back Page




SR A = e s e e

i ———

OPERATING AND SERVICE MANUAL

INSPECTION

Carefully unpack and inspect your scrubber for shipping damage. Each unit is tested and thoroughly inspected
before shipment and any damage is the responsibility of the delivering carrier who should be notified
immediately.

ELECTRICAL
This machine is battery operated and is designed to operate on 36 volts D.C. six 6-volt batteries.

SPECIAL SAFETY PRECAUTIONS

1) Keep hands and feet clear of moving parts while machine is in operation.

2) Electrical motors and components can cause an explosion when operated near explosive materials or vapors.
Do not operate this machine near flammable materials such as solvents, thinners, fuels, grain dusts, etc.

3) While machine is in operation special attention should be paid to avoiding loose floor tile, electrical cables,
telephone connection boxes, door jams, etc.

BATTERIES
Scrubbers are shipped without batteries.

Part No. 956720/809360 6V 220AH 20 Hour Rate 6 required

We do mnot recommend mixing AMP hour capacities. Any alternate battery sets can be used if they equal
physical size and capacity.

BATTERY SERVICE AND INSTALLATION: :
*Warning: Battery acid can cause burns. When working on or around batteries, wear protective. clothing and
safety glasses. Remove metal jewelry. Do not lay tools * . metal objects on top of batteries.

1
' CHARGING OF BATTERIES
Part No. 957726/832771 (36V 23AMP 115V input) battery charger is recommended to charge batteries. Charge
batteries in a well ventilated area; gases generated while charging batteries are explosive.  Always charge
batteries away from spark or flame. The Top Cover, Part No. 760316, should be raised during the charging cycle
to provide venting and access to battery inspection caps.

not used for extended periods of time, batteries should be kept fully charged with a boost charge once a week.
Batteries should be charged after each use or when battery condition indicator shows LOW CHARGE.

Fluid levels should be checked before and after charging and be maintained at the proper levels, If scrubber is

BATTERY CABLE ROUTING

DECAL 715502

+ c\b +ol—o [

"O:(\ = 0\\3 FRONT_".bFi._'M'ACHmE
-0+ \:+ + -
740147 740167 ___1_—1_749164 e
_ Q ein 7 , OPERATING PROCEDURES

CAUTION: Familiarity with controlling this machine is ecssential before entering areas which_ contain
equipment andfor people. '




T T —————— .

24/32B CONTROL PANEL

1 Reverse Mode Red Indicator (3 7  Brush Switch

2 Vacuum Switch T~ 8  Brush Pressure Lever

3 Speed Control Knob 9  Forward/Reverse Twist Grip
4 Deadman Switch Lever 10 Squeegee Lift

5 Forward Mode Green Indicator 11 Battery Condition Gauge

6 Solution Control Lever 12 Operating Range Gauge

13  Brake Lever

MOUNTING OF BRUSHES

Lift up lower front panel; release latches on sides of splashguards. Then remove front splashguard by removing
the two wingnuts which retain it. Lock scrubhead assembly into high position by pulling backward on #8
(pressure lever). On 32B model there is a hinged left splashguard to allow easier access to rear brush. You
may now lift this up and reach under to slide out support arm. Brushes can now be installed. Pull lock back
and lift onto coupling. Tum brush in direction illustrated in Figure 2.

MOUNTING OF SQUEEGEE

- Rotate #10 (Squeegee Lift) to the right and mount squeegee at rear of machine with tee nuts provided, tighten
securely. Then connect vacuum hose to squeegee, and check other end of hose to insure it is attached to  inlet
vacuum tank. "Hand tighten the tee nut securely (do not use wrench or pliers).

The estimated breaking-in periods for the squeegee are as follows: : 0
* Terrazzo floors Light pressure 2 - 4 hours
. Tile floors Moderate pressure 1 - 2 hours
e Cement floors ~ Heavy pressure 15 - 30 minutes
i TRANSPORTATION OF MACHINE

Insure that the machine and its attachments clear loading ramps by removing the brushes, squeegee, and splash
guards. The ramp should have a capacity of at least 2,000 lbs. The braking action of the drive motor can be
used to slow down or stop the machine on the ramp by closing the deadman switch and leaving the |
forward/reverse in the corresponding position. When transporting, be sure that wheels are blocked and

machine is securely tied down to prevent rolling and tipping. Do _not operate handles in: tie down locations.

SCRUBBING

1) To prévent splashing, adjust front splash guard to 1/8" above floor and side splash guards to lightly touch
floor. :

2) Turn speed control knob counterclockwise to low speed position. -

3) Lower scrub head to floor with -pressure lever.

. 4) Tumn on ‘vacuum switch. :

- 5) Lower squeegee with squeegee lift.

.6) Tumn solution valve to 'ON' or - desired intenne,dia-te 'selting

B Turn on scrubber switch.

8) Put machine into forward with forward/reverse switch.

9) Squeeze deadman switch and adjust speed range of machine by turning speed control knob with thumb of left
hand. 3 i = :




10) When using reverse, be sure to raise squeepee assembly above floor Jevel fo prevent

{0 squeepec blades,

damage

Adjust scrubbing force desired with pressure lever. Floating positions can be attained through the use of
locking ring provided on lever. In making tumns, it is recommended that the machine be slowed down = the
solution valve be turned off 8 to 10 feet before the turn is begun. Restart solution flow as turn 1s being
completed.

Drain vacaum tank each time solution tank is filled. This will allow uninterrupted use between fillings.

When the tank is full, a float will automatically shut off suction. A change in vacuum motor noise level
indicates this, When this occurs, turn off solution valve, vacuum motor and scrub motor.

DRAINING OF VACUUM TANK- =

1) Unhook vacuum tank drain hose, remove hose plug, and drain.

2) Flush tank with clean water if area being scrubbed is very dirty. This can be done by removing wazcuum
motor float assembly.

3) Reinstall the hose plug and hook in place.

STRIPPING PROCEDURES
The procedure is the same as for scrubbing, but with the following exceptions:
1) Apply a low foam wax and finish stripper to the floor, and allow a reaction time of § to 10 minutes.

2) Use stripping attachments, such as the Poli-Grit Brush, Part No. 809654 for the 24-B, and Part No. 809679
for the 32-B.

3) Adjust machine speed and stripping force to obtain maximum stripping efficiency.

POLISHING

Polishing brushes are available for use on this machine; Part No. 809448 for the 24-B, and Part No. 809535 for
the 32-B. When using these brushes, no solution is applied to the floor, nor is the vacuum operated. The small
amount of finish powder generated by polishing may be picked up by folding a water ‘dampened flannel towel |
and placing it under the squeegee.

FORCE ON SQUEEGEE

Force on the squeegee can be adjusted by increasing (or decreasing) the spring tension on the squeegee mount
plate. This is done by turning the knurled nuts. It is recommended that the force on the squeegee be kept at a
minimum, consistent with good performance. The use of more force than is required causes undue rubber wear
and uses battery power needlessly. The following are recommended squeegee pressures:

Terrazzo floors - light pressure
Tile floors - moderate pressure
Cement floors - heavy pressure

MAINTENANCE OF MACHINE

SPEED CONTROL---IT IS IMPORTANT TO OBSERVE THE FOLLOWING PRECAUTIONS:

The speed control is a solid-state design and will serve for a very long period of time without any servicing, IF
NOT ABUSED. To prolong unit life, follow these recommendations:
1. Do not subject machine to heavy current draws, which will occur if:
a. Motor curcuit is left in "ON" position when machine's movement is blocked or held' back.
b. Machine is used to pull load other than its own weight. .
2. Take care not to short out motor circuit when performing - maintenance,
3. Check battery connections to insure that they are not loose. e
4. Take care 1o prevent reversed connections when servicing ‘andfor 'rcplacilig ‘the : batteries.

VACUUM MOTOR : e T
Motor brushes can be replaced with Brush Set,”Part :
than once brush replacement will cause very high“'current cofisumption. This undue current consumption lower
overall machine performance and is not in the best interest of economical machine use.

’

No. 741008 Brushies should be replaced ‘only “once. More

CARBON BRUSHES IN DRIVE MOTOR
“Inspect these brushes once every 18 months or 720 hours. - . 55 : 2 3

First, remove the batteries, battery pan, squeegee, scrub head assembly, vacuum tank and solution tapk. Then
pick up back end of machine and carefully tip over ou its front end. E ’

-3



Tke brushes can now be inspected by removing the air vent ring near the end of the drive motor. Examine all
four brush lengths; if the back end of a brush is even with the edge of the brush holder or shorter, the brush
must be replaced. Replace with Brush Set, Part No. 833855. When installing new brushes, also inspect
commutator for pits andfor excessive wear. If it is in poor condition, replace drive motor with Part No. é
833850,

Also check and adjust drive train when servicing drive motor brushes. Follow procedure outlined in Section
DRIVE CHAIN.

CARBON BRUSHES IN BRUSH DRIVE MOTORS
Inspect these brushes once every six months or 360 hours.

Remove scrub head assembly. Then remove the air vent ring on each motor and examine brush lengths; if the
back end of brush is even with the edge of the brush holder or shorter, the brush must be replaced. Replace
with Part No. 833474, When installing new brushes, also inspect commutator for pits andfor excessive wear,
Replace motor with Part No. 833379 if commutator is in poor condition.

LUBRICATION
1. Grease casters once every week (two fittings per caster) or 15 hours.

2. Lightly grease drive chain once every two weeks or every 30 hours.
3. Oil all moving parts such as hinges and pressure points once every month or every 60 hours.

SQUEEGEE RUBBERS

When the thick rear squeegee rubber is damaged or worn excessively, it will cause streaking and poor solution
pickup. Extended rubber life can be obtained by reversing it, provided it is not torn or otherwise damaged. Do
not tighten screws so tightly that squeegee rubbers are made to bulge and show an uneven edge. Replace with
Part No. 809395 on 24-B or 809532 on 32-B, if required.

DRIVE CHAIN ! '
The Drive Chain is durable and will give trouble free service under conditions of normal machine use. Should Q
it become necessary to adjust tension it will be necessary to tip the machine on its front. This can be done by

removing the batteries, battery pan, squeegee, scrubhead assembly and tanks. If chain is worn or damaged it

should be replaced. Check slack in chain and adjust to a deflection of 1/8" - 3/16". Lightly coat chain with

grease, also check sprocket and differential for alignment. Adjust if out of alignment,

TANKS

At the end of a day's work (or work cycle), both  the vacuum and solution tanks ‘should be drained and flushed
with warm water. :

Once a week or 15 hours the vacuum tank should be cleaned of settled debris. This can be done by removing
the drain cover and scraping out the debris with the small hoe provided for this purpose. Rinse with water.

BATTERIES (956720)

Periodically remove batteries from machine. Clean batteries, battery tray, and battery compartment with a
solution of "baking soda and water. Check all battery cable and wiring for signs of damage or wear, Replace as
néeded. Check battery fluid level each chérge. Check electrolyte with hydrometer ; (809445) every 15 hours.

1

TROUBLE SHOOTING

1. Inefficient __s_crubbiﬁé_,___-J floors are smeared in appearance.

Solution: - Use proper type and correct amount of detergent, chla__cg:_' ort
. Increase force on scrubbing head. Looscn, 1/3 -turn,, screw _holdin
_ <. scrubbing head to rock slightly and follow irmregular surfac

T

2: 'S::n':bb'ing head is hard to raise.

Solution: Check screw holding scrub-head to actuating arm; if t&;ov tlght, d;;;l__. sli-ghl_ly__:to__\__‘
movement. Check return spring on pressure lever, replace if broken _with_par:__# '809299. - Lubricate
pressure points on pressure lever system. : % T et U e e e




3. Attachments, when mounting, do not clear gear-units -- front end of machine is too low.

Solution: Check machine to be sure it is not sitting on uneven section of floor. Check drive wheel tires
for wear; if worn to less than 9-3/4" diameter, replace with part # 809983, or # 828187 if your machine
has pneumatic tires.

4. Squeegee streaks.

Solution: Check rear squeegee rubber for imbedded objects, clean; reverse, or replace if worn or damaged.
Make sure scrub solution is being fed onto brush properly. Use more scrubbing solution,. Replace well-
worn scrubber attachments.

5. Odor development

Solution: Inspect and clean thoroughly the vacuum tank, solution tank, squeegee, vacuum motor,  vacuum
hose. NOTE: Super Staph-Trole 64 disinfectant cleaner can be helpful in reducing odors.

6. Drive components

Loud clunking or chattering noise. First check chain tension. If it is too tight, it will cause these sounds.
Chain is properly tensioned if the slack side can be moved freely the thickness of the chain up or down.
The noise could be caused by worn motor bearings. To check for this remove chain from sprockets and run
motor. If noise persists the bearings are bad. Replace motor as needed.

Machine pulls to one side while running. This could be caused by worn wheel bearings on the side of the
machine that it pulls to - if the machine pulls to the right check the right side wheel bearings. The
problem could also be a bad caster on the side the machine pulls to. it L

7. Vacuum not picking up.

Solution:  Water lift should be 40-60" with fully charged bafteries. Check seals around vacuum motor and

: hose connections. Check vacuum tank drain hose and plug to insure seal. Check hoses for holes. Clean out
@ squecgee inlet and check squeegee rubbers for severe wear. Make sure solution is properly feeding into
scrub-head attachments. Clean andfor repair vacuum motor.

8. Charger malfunction.

Solution:  Consult maintenance and repair data contained in brochure herewith for detailed information. |
general, make sure charger is put in upright position when charging -- this helps keep unit cool. Do not '
cover charger when it is in use. Make sure connectors on inlet and outlet cords are not broken. Check AC
input voltage -- it should be 110 volts, 120 volis, maximum. Replace faulty fuses, ammeter, timer, or other
components, when necessary.

1

9. Use cycle too short.

Solution: Check voltage on batteries after full charging; output voltage should be 43-45 volis with specific
gravity at 1.260-1.265. Check battery electrolyte level. Check for loose or corroded battery leads and
connections. Replace batteries that will not hold a charge. Luhricgt_e casters.

Check brushes on motors, especially on vacuum motor. Replace brushes on

Reduce scrubbing pressure.
.motors when needed. Test

charger for output, it may need repair. e

10. Motors will not start or run.

i 5 o

Solution: Check battery leads and conncctions_ for corrosion. and. looseness;. correct ,if required. . Check

switches for proper contacting; replace if required. ~ Chcc!_;:iﬁétbr_' ‘brushes;’ replace brushes or ‘motors if
required. - ; & 3

‘11. Switch failure -- motor will not run.
Solution: Remove the positive and negative power-leads  from thc"ti)p_'RfH an L:[H when
servicing the switches, to prevent possible shorting and speed control damage. In the case of the forward-
reverse switch, it is possible that switch will operate in one direction only, Vacuum switch can fail if
vacuum motor is not kept in good condition. Replace switches with the following Hpart‘ nu_:gljcrs: Deadman
# 830072, forward-reverse 827391, Vacuum # 740107 and scrubber # 740107 . e 2 g

5




12. Speed control does not function.

Solutien:  The speed control has built-in protection to guard against reversed connections, check battery
connections. Machine locked in high or low speed. Inspect entire speed control for burn marks of
components that have broken. These would be caused by a direct short in the circuit. Replace entire
control as needed, # 831296.

Machine previously runs fine, suddenly will not run. First activate deadman switch with the forward-
reverse switch off. There should be a loud click or snapping sound. This is the solenoid activating. 1If
there is no sound, replace the drive system solenoid. The problem could be the potentiometer. Replace the
polentiometer with a new unit, and try to run machine. If this doesn't solve problem refer to speed control
trouble shooting.

SPEED CONTROJ, UNIT - TROUBLE SHOOTING i

SYMPTOM--1) Machine is always in "“high" speed. Control knob has no effect.

PROCEDURE
A 1) Check for a good connection of the three wires from the potentiometer to terminals
Hi, M, and LO on the connecting block.
2) Check for the knob being tight on the potentiometer shaft.
3) Rotate the control knob from full Counter Clock-Wise (CCW) 1o full Clock Wise (CW)

a number of times. This has a self-cleaning action on the control.

Turn the potentiometer to “slow" (full CCW). Again attempt to operate the machine in "forward",
If the machine is still on “high" speed, replacement of the potentiometer will repair the unit.

B Remove the speed control unit from the machine. Visually check all wire connections between
the terminal block, finned heat sink and printed circuit board. Short circuits, loose wires or
mechanical damage should be repaired, if possible. Examine the printed circuit board, It
should be free from heavy accumulations of dirt, grease, etc. The entire unit can be cleaned with
soap and water, being careful to clean and dry the printed circuit board thoroughly. .

Reinstall the speed control unit and check its operation. If the unit still does not function
properly, the entire unit must be replaced.

SYMPTOM--2) Machine won't move. Control knob has no effect.

. PROCEDURE
A) Locate the battery + and - terminal connections on the speed control unmit. With a voltmeter set
" to read 36 volts DC, check to be sure that the 36 volt battery voltage is present from terminal (+)
to terminal (-) on the connecting block when the dead man switch is closed, with thé forward/
reverse switch set to forward, and the speed control knob set to "high" (CW). If no voltage is
present,  the malfunction is not in the speed control unit. If 36 volts is present from battery
(+) to (-) check for the presence of 36 volts from the motor (+) to (-) terminals. If voltage (36V)
1s present, lhcn the speed coan] unit is funcllomng and the failure must, be clscwhe.rc 4

;_YMB:I‘_QM 3). Spccd 1:; crallc

Chéck po{cnuometer leads “for- -good connecuon ;
lcrmmal block.” Replace polcnnomcter if -eratic® contro :

;_YMEI‘_QM--@ Machmc does _not

“soft start”

w1Lhou[ pause in

ncn Lral" e —rcp lace f orward]revc‘rs

to getting the printed circuit board clean and dry
function, the entire unit should be replaced.




+ ONISBOOEL HOLDINNOD
| .,.Huﬁ
= ) : al Jv |5 . ] .
o i [ S31¥3Llve +/o ] o/ |1 &
- {9) 095608
| A =
5N7d 3TVH 8 Z07¢e8 \ o—Jf [94
05+608
(NOILJO)
¥ £58608 HOLMS Nol
901d 3TYW34 a SOOI bL
69 ¥608 i i
M LIOIFL ;
Adold | ol M EZpE0s]
QION3I0S  Holws :
eb20bl  sziovs HEREO¥L MS NYWOY A BO0HL
F 2L0088 |
8 SI0I¥L 53 i i
M SI014L 5| Y - b Y 158608
[ d5re600 b\
!
/ 8 voee0n
NZ23H0 —  ONOD AHILIVE @ ;
i £€I0bL 0zZZOpL 9Lt et T 8 200IbL ,_
M 95608 ] ¥xg LINJyld 0Ive| :
e = . ~
H651608 T 7 | 4 ; i
Y pioive 7 ] Al i
¥[8 ( I i
O o .
I e e e
3 S5
M31A HNNJVA / S
WoLlog | =) —2 LNNHS
= o n/o aN_WMuOJ%M Ne==2 || MS HSNYE o |¥EO¥L
'uf_l( 7 Y313W dNY L0I0%L
- 9 D/o._ vI2eiobL 4 EI0lbL sEiovs : G =t _._. ;
0 o ol =y} JLINCLNTLIOd  BIOOWL Y3L3W HNOH
HALFS | i~ 69006 (NOILdO}
165428 |, OZZObL
— I£10b2 wva S By
5 ¥8 | g TS 882 20 T
FUSGI608 £51508 i anyas o} 5 PBZIER & o TIOWLNOD
QI0N3TI0S Hesp6D I S séads
4951608 4_t6_;_ U900~ ob 2 0bl W 5ozice SES
g3y TRUES M I82Es
0200TL N
g 191608 _\ _ Y £68508

welbeig Bunim







|
s

abuel4 InN

Jaysepm

529 X p2-01 maiog
02-¥/1 InN

JEYSEAA JEI

02-¥/} llog

(lews) dweyd
(e6:87) dwejp
(1dey) ysrug uogied
184SeM le|4
Buysng sbue(g
¢e-3 InN

[edag Lajeg

S XS/ x2g Bupdg
F X #5814 UId J8N0D
8le|d aoed

Bunds uoisusixg
Qoux pasedey jeap
Wsy 8|qen eyeig
1930B4g B¥eIg
8lpUEH ayelg
Uaiimg deug

[EQ8(Q axeig

SL X 81-51/5 Jlog Japinoys
J8Usess

diep

«F X 8/ Uld s1n810
i/t e Bnig

SL' X 81-G1/S MaIog
ud oy

MaJog

G2-v/L INN

llog

diio sinaln

JBYSEAL

8/€ 1NN

8/ Yog

9L

INN Buisa

inoues|n 8|pueH
(ue] 'uonneg) 'lesag
[eoag

ievsQ

NOILdIH0S3g

~ oW in

NN T r-awg—2

‘_""—T'N:Q

ALD

80621/ 6C1L
coeeis 8EL
EvILLL LE1
49921, el B
VIEZLL cel
695214 | vel
goseeg EEl
¥98EES 2ol
8001LyeL (5598
80SL12 €L
¢S0628 62l
GEVLLL gel
00SSL/. lZ21
colLEes 9zt
LLE608 521
S6509L el
¥6S09/ €cl
c6509/ gzl
SE€z09s et
660052 pel
860052 6Lt
8clovs 8Ll
LBOSLL LEL
l8ogiz gkt
FCBEES SilL
6ZlEee pLl
898112 gL
gecoees chl
S6L0LZ Lt
¢51188 0Lt
VLILLZ 60L
SerLLL 801
985014 01
66.608 S01L
BOGLLL SOt
BEVLLL 01
LvZLLL et
90828 201
89CLLL ool
£62608 66

959.¢8 86

204608 g6

¥69¢eE8 S6

‘ON 1HVd W3l)

[eoaQg

ding

13qany ‘us

OA

8oe.g abuiy

Jeg poddng peayqruog
Jaysemie|4

L0 X /8" X ¥ Jayseme|4
8/L X 02-%/1 maiag

2 dwejp ssoy

MBIOg PEBH SSIU] 8/G X bz-OL#
JBYsemy00T 47|

€9’ X 0g-¥/L

abulH Yaxsen

og x8H g/L x 81-91/5
€€-9 INN UewaUY |
05" X 02-p/1 mai0g
1Bx%oeIg sbuiy

Q0JAN INN X8H zg-0 L
Jeg yoddng

S Xv2-0l Malog

14 #2-01 InN

MB10g 8jeld psenD
€1-2/1 1NN xaH
J3Yysemo07]

Jadedg

Jsysemie|4

002 X £1-2/L maog
lswwolg

S2'L X 81-81/5 maiog
doig

wC X 8L-91/5 maJosquuny |
1BlJ U9ysepm

81-91/5 InN wep

INN 90JAN t2-01

SS M8I0g 2/1 X pe-0L
Jaysep Buudg

Asy| s8)10D

uid sias|

dug ajpueH

Plam U 8sbasnbg
X0g 8S0H

Alqwessy |sued seay
poy 117 esbaanbg
PISM §8)0eig JoAld
PlaM JooQ sue | oep

NOILdIHOS3q

£99¢€8 - Alquessy ojseg

ALD

S6051L
P09
0vv09L
600188
80£09/
LbS0E8
vOSLIL
SISLEL
902L1L
190628
9e521/
YoSLLL
0SL04L
6€+29L
6LL0LL
0EvLiL
SSL0LL
LLE09L
0SELLL
60£09Z
zesels
80621/
81821/
LEVLLL
LYSLLL
6v50€8
£0£21L
vLOZLL
126908
LeZLiL
£928289
LL0ZL.
SLSLLL
OgviLs

- BE9ZLL

6ESTLL
SEP00L
€.0508
c00L8s
980294
creees
850054
6900SL
c8ceee
LIRA A
L500SL

'ON LHVd W3Ll

¥6
£6
c6
L6
06
68
88
L8
98
S8
v8
£8
c8
18
08
6.
8.
L
94
SL
ve
Bl
el
L
0L
69
89
L9
99
S9

¥9.

£9
c9
L9
08
6S
8%
LS
95
SS
vS
ES
cs
LS
0g
6

«8} @SOH UBIQ:
8A88|S 9S0H
Bnig uesg

Bnid sjoH
8AIBA UONNjog

«5°0G 8uIq pasd uoinjes
juawpiep Joog uolinjog

[eag 1evseD
dwejp eson

I3UBd 8IS 13T Jamo]
|8UBd opig Yo7 Jaddn !

|8uUBd jonuon
abulH JaaoD uepw
J8A0Q urep do).
abulH 19400 Juos4
49A0Q juei4 doJ.
xog Mlayeg

Aell Lapeg

8je|d gljjeg
8400 O8N Ja)||4
Yue] uopnjog
8ield useds
Buiysng oohel

Jeoedg op’
0101 9BA .

‘Wsy .52 oA ‘8s0H
8leld pieng

J8A0Q Juoly

8buiH Janon

JBAOQ §S800Y JU0I
13ued spig yybiy Jeddn
|8UEd 3pIS biy JamoT

NOILdIHDS3g

o0 O

L 088082 L2
J 9L£092 0z
b BPE08L 61
o0 Sleogs 8l
! L060E8 Lh
L 061608 gl
b . 961608 gl
b . 9y v
L 062608 g
b SEEQ9L Al
L LpE09L bL
‘e 0ve08. 04
b LEQGKL 6
b g9gces e
L 182828 9
L 0EE09L g
3 L1608 ¥
! 62€09/ g
! 99005/ 2
b b

. 82€09,

ALD " 'ON 1HVYd Wall







ITEM

[Selles BEN] DL WN =

@Pneumatlc Wheel Replacement Parts

XX
XX
XX
0 &

PART #

830559
809229
750127
828170
809983
828169
833910
830544
750115
828289
750110
833850
833855
711575
711228
829023
711512
760601
711715
711445
712303
711376
830898
809321
711515
809227
833629
711425
711527
712811
760569
711540

‘711544
" 828173

828173
809224
760602
809226
711250
828273
828264
828301
760568
760236
711374
760210
711557
828280

833861
828188
828187
833910

CQTY

1
1
1
1
2
2
2
1
1
1
1
1
4
18
16
2
1
1
1
1
4
2
2
1
2
2
1
14

2
4
1
34

4
4
4
2
1
2
2
2
4
2
2
1
3
1
1
1

Truck Assembly :
Pneumatic - 833645 7, Sze 5/./%3}79 Xy
Solid - 833643

Lockwasher 5!8
Pressure Lever

Hub Only

Inner Tube
Replacement Tube
Foam Filled Tire

Foam Filled - 833933 d
= / 4
Parts List /:7\ }

DESCRIPTION ITEM PART # QTY DESCRIPTION
Lever Weldment 49 | 711439 4 Locknut 3/8-16. =
Panel Weldment : 50 711668 2 Clevis Pin 3/8 x 1
Frame Weldment 51 828271 2 Angle Support Brack:
Wheel Mount Weldment 52 711538 2 Washer 3/8
Wheel - Solid 53 711228 8 Screw 3/8-16 x 1"
Wheel - Pneumatic 54 808756 g Retaining Ring Exterr
Wheel - Foam Filled 55 809799 2 Cotter Pin .12 x 1.75
Differential 56 750109 1 Bracket
Carriage Weldment 57 827110 2 Caster
Mount Plate Weldment 58 712576 2 Screw 5/16-18 x 1.25
Squeegee Bkt. Weldment 59 830548 1 Pressure Lever
Drive Motor 60 809328 2 Retaining Ring-..
Carbon Brush Replacement 61 809327 1 Pin
Flatwasher 62 809329 2 ~Spring
5/16-18 x 3/4 Screw 63 809236 1 Flanged Bearing
Bushing .5 x .62 x .560 64 809330 1 Retainer Block
Flatwasher .75 x 1.37 x .08 65 809237 2 Snap Ring
Sprocket 66 809238 1 Flange Bearing
Retaining Ring 67 809239 1 Insulator/
Hex Nut 5/8-11 68 - 760591MCH 1 “Brake Hub
Flatwasher 69 711368 2 Nut, Wing 2
Nut, Nyloc 1/2-13 70 750113 1 Pivot Assembly
Tube, Spring 71 760593 1 Brake Pin
Bushing 72 809236 1 Bushing |
Flatwasher .44 x .87 x .07 73 828267 1 Bushing |
Key 114 x 114 x 2 1/4 74 712808 4 Locknut 10-24 |
Drive Chain Link 75 711206 4 Bolt HH 1/4-20 x .75
Hex Nut 1/4-20 76 711519 4 Washer i
Flatwasher .63 x 1.12 x .11 77 809320 1 Angle Bracket |
Screw #10-24 x 1/2 78 712075 2 Bolt 1/2-13 x 1.5 |
Splash Shield 79 809324 ... 1 Catch, Lever ‘
Lockwasher 80 809993 1 Spring
Lockwasher 1/4“ 81 828283 1 Rod Connector
Pillow Block Bearing 82 711504 2 Washer
Sold as Complete Set (see ltem 34) 83 805073 2 Pin
Spacer 84 2 Roll Pin
Drive Chain 31.5" 85 1 Spacer
Washer, Wheel Mount 86 8 Lockwasher
Bolt, Wheel Mount 5/16-18 x 1. 25 8V Brake Bracket
Knurl Nut ; 8877 Key 1/4 x 1/4 x 1
Washer Cup : 89" " Roll Pm T2
Squeegee Spring - ; ~280 5

- Brake Pin _ T o ; ‘Snap Bushing -
Brake Cable Assembly : ‘Ring Terminal
Nut,lock " A

- Brake T =

19" A : et



. ,.,,) &zé .
Sl "ér ekl

/g/ush Moot /s
—hrpedial # PSLIN Pojo




IBUSBAA

91/5 ebuel4 NN

S2'L X 8L-91/S ljog

ge¢ - wiy poddng

2e-8 90JAN INN

LE % ZTE-B MBIOS

12 seyolen

g2¢€ - PIENY yse(ds Yo7 Jomo
g¢e - pleny yseidg ye saddn
[euiwIg |

91-8/€ INN

91-8/¢ yog

J8ysemyo0T]

Bni4 deg

Jayseps

ssnJ L. sdiiyd maiog pz-0L#
Jaysep

O0JAN QL# INN X8H

0L# Jaysem

1830e.g Yoddng

UMS Jeqgny

pueg uoddng

8]e|d unop Jojon

deug ‘dwejn ssonH

dii0 sins|0

8/€ Jaysem

uld s1ag|Q

wv/1 SSBIg ‘INN Wep

J0JON 6/€€€8

104 J8P|OH Ysnig Juswsoe|day
(pAes) soe|day ysrug uogien
u - LERY
GL' X 81-91/G yog

NOILdIHOS3a

€0ects
6LELLL
ANV
688€€8
CLELLL
82€01LL
898¢€e8
S/8€EE8
9/8€¢8
PEYE08
OvvLLL
LAY
SvSiLiL
v¥pees
SLSLLL
cesels
LISLLL
8E92 1L
E0SLEL
911094
LE1L09Z
SLL09Z
80Lees
g€geees
664608
VA RA YA
£E8EE8
8c9¢ces

TNttt T - N

N~

N’I—m?‘“I—F?-NNFF‘l—

gleees
b V.vEES
4 lcgees
4 ST ARYA

ALD # 1lYvd

W31l

Jaysem’

anH aAlLQ

/L X Q2-¥/1 llog

WP/ J8ysem

00JAN 02-¥/1 INN Buipm
gc¢ - piend ysejds Juoi4
gve - piens yse|ds Juos4
§2€ - pueg HINS JuoI-
gve - pueg UniS jJuol
gze - UNS

gv2 - UMIS

91-8/€ INUXO0T

91-8/€ InN wep

HONIL ‘[e8yps
8/€ el ‘Jaysep

v/ie L X 91-g/¢ llog
abuIy

«9% 8SOH

JabueyH

Jojopy

VId §°0 X ,5'0G 8S0H
L. QiBg 8s0H

(Wd £020€e1) .& @SOH
MOQ|3 gleg asoH

«8/€ (W'Y £020€}) .51 8SOH
1NN X007 $2-01

'H'YH geg - preny ysejdg
g¥c - pJeng ysejdg

g2¢ - HS

gre - uns’

gc€ - pueg Unjg
gbc - pueg unis
¥2-01# Mmalog

NOILdIHOS3Q

¢h9EE8 - g-g¢
rv9EE8 - g-ve
Alquessy peayqniog

ALD # 14vd

9LSILL 62
Se00eY .88 o
gheLi gt
ReSLEZ - ige
89€} 1L Sz
Zre608

€850€8
778608

PE e

e MG e e

S¥8608
0850€8
ObvbbL:,
L6eLLL
629808
LLET L,
LML
£/8€€8
1SE09Z
zLlees
6Leee8 . Iz
700,28 X
929¢€e8 0
¥29€88 . 6
S29£08 8
L
9
S
€

€c9¢ees
80621 L
§.50¢€8
L850€8
£.50€8
6250¢€8
9.50¢€8
8.50¢€8 c
AT AYA }

[30]
ol



SEE” PAGE 8




ITEM PART NO.

1 809183
2 760333
3 828250
4 809137
5 827647
6 809145
7 830033
8 828293
9 833320
10 . 831298
1A 830068
120 809874
13" 762086
14~ 809140
15 830255
16 828269
17 828265
18 828266
19 828268
20 828279
21 801665
’7 809301
3 809302
24 750068
25 831628
26  760317PTD
27 809803
28 715094
29 740030
30 740107
31 740127
32 740132
33 740133
34 740134
35 740135
36 740136
37 - 827391
38 830072
35— 711600
40 711526
41 809237
42 740220
. 43 740131

QTyY

Bulkhead Assembly - 833640

Parts List

DESCRIPTION

Bulkhead Panel

Control Panel

Handle Weldment

Handle Weldment
Fwd/Rev Switch Weld
Bracket, Switch

Speed Control Mount
Adjustment Bracket
Potentiometer Bracket
Speed Control (Includes #11)
Potentiometer (Repl. Only)

Potentiometer Knob Replace.

Handle Grip

Deadman Lever
Switch Bracket
Control Handle

Catch Plate L/H (Flat)
Catch Plate R/H

Pin

Catch Rod

Spring

Knob, Lock

Handle

Solution Control Rod
Flange Bearing
Solution Control Knob
Bushing, Snap

Panel Decal

Light-Red Indicator
Switch, Rocker
Contactor

Glastic Insulator
Light-Green Indicator -
Shunt

Meter, Operating
Meter, Battery
Forward/Reverse Switch
Deadman Switch
Nylon Washer

Wave Washer

E-Clip

Circuit Breaker 20 Amp
Circuit Breaker 70 Amp

15

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64

ITEM PART NO.

808306
710195
710378
711420
711429
712638
712533
711438
710378
712822
712908
809148
711229
711368
712667
809364
712537
711144
712062

710195

711545
711508
711575
808778
711230

711379

280
711425
830959
809444
809779
833638
712810
715096
712317
711504
711506
711310
712304

711575-
710755 .-

833824
712810
809412

manmm—sg‘o‘mhmdmmmmm

-
-—h

21102y

PPN OMNMDND A

2

S_L

QTyY

S

DA A 2NN =

DESCRIPTION

Rollpin 1/8 x 3/4
Screw 5/16-18 x 1/2
Screw 1/4-20 x 1/2
Nut 5/16-18

Nut 1/4-28

Nut 10-24

Screw 10-24

Nut 6-32

Screw 1/4-20
Screw 10-24

Nut 10-24

Ring Retaining
Bolt 5/16-18 x .87
Nut, Wing

Nut 1/4-20

Clip

Screw 10-24
Screw #10 ST
Screw #6 ST
Screw 5/16-18
Washer

Washer

Washer

Ring, Retaining
Bolt 5/16-18

Nut 5/16-18
Bok=s=20=po
Nut 1/4-20
Capacitor

Clip

Clip

Stud 1/4 - 20
Screw

Decal (Wiring)
Washer

Washer

Washer

Hex Nut 10-32
Lockwasher .2 x .37 x .02
Washer TR

.- -~ Bolt Hex 1/4-20 ..
SeooWashers | o6 s
v Screw 10-24 L

Gasket, used as space







: _ 40 Beliee Wt s o . o A w.lelice
.. 4 ; . .. { \ * .. " _.- 3 .‘_. ; i N i - ..ﬁ 4 -.. ; .- - . . 3 i e * 'S T mmhhmm ...
o e ; siobieyn Aleneg
PEROES L gre | T L L _.Hmwﬂ_@mmmwaww i

BegRel. L HgE L n T e AT R S s e e el
sceees © gye . AQuassy eebsenbg BuasdoaN Lo v ooy JsuseM JBIS

ik

e ~uig
...,.... h_nEmmmf:Z.oﬁ.

)

oLeces  gzel

, - 016£€8 .. @ye s, v BLpIiduweod T - e 110G X8H 2 X' 91-8/€
% e : : e 1814 18ysem:
£98e€8 .\ - gze, AT SR e o : [88YM Yo L :
. .298€€8 7; .gpet -18S 99bganbg susidoaN . _ Teld Isysem : _
) ..... L ,. 3 L e ; S She it ...:. . W M w:Z Ew—)@ Flm‘_‘m ._
o 2 000g8,,  HEgE it ; _ 007 Jds

4« 000eSi: s gve. s U youms uonub X8H .2/L L X §1-2/1
Ha e e e _ [ S " 1NN X8H o0AN ¥2-01 -
o nbBDLYL o7 gee : P L G SRS . ...gg¢ - Jeg ol
" 4 L00Ww. g2 ; . ¢ J8lawanoH . : - gye - leg juold -
: _ ; . S s e _ gee - ope|g ol -

.9000z2¢ g g€ v gl L i ' S T - 'gbe -'spejg juol4 :
" .8000v2 . gtz o ldesh (papasu g) (eniq) WD olens -gze - Busep ssbasnbg 50£828 .
: : e el L e RS T e Y oggas Bunsen geBieenbg . L0E828 ey
~ o g000ee - .ggg | . e o i e gze - ape|g asbaanbg Jeay 2es5608
~ 2000vz - @ve  ‘(popaeu g) || GeID PBd /M Ysnug aALQg UOIAN _ gye - epe|g 9absanbg Jeay S6€£608.
Paget . J PR S ".gz¢ - ape|g Buroiojuiey - 825608

gce e ol

¥0002€ : . S te sl AT R 8¢ - ape|g bujoiojuley . L6£608
y000¥Z “: 82 .t ost o (POPOSUZ)MOBIGUSMGUOAN . - L. s goe-jeguesy - [2S608
) SiCANES s S ot L SaE Sm e C e < abe o pdipal L6€608
0 e0002e o dEe ot RS n e T s M “18/S X -0} MaIOg . 0gsels
.- 5000v2 | gve o (pepasu g) ysnig.niyl-pesd wo-Alod - <. g2e-S/L’L Xveg-0F malog _ g ;

_ S U S s R o SN e : 8ve - SL'L X ¥2-01 -MaI0g 8escll 0oL

. £000ze’ . gze’ S S B T e e : 0G°}.X -0} MaIog seseiL . gl

i, €000VZ . gpe - (papasu 2) ysnig niyL-pesd suisseg _ G2’} X ¥2-0L MOIOS gegelL = Vi

S3IHOSSIOOV TYNOILO - NOILJIHOSIA  .ALD ' ‘ON LHvd W3Li

60€828 - €-2¢ -
gLgge8 - d-ve
Alquessy eabaanbsg




-~ LIMITED WARRANTY'

Sr?;:r h:lanut;man, Inc. warrants to the original purchaser/user that this product is free from defects in workmanship and materials
honor labon e and service for a period of two years from date of purchase. In addition, Hako Minuteman, Inc. will, at its option,
" labor warranty claims for the first 12 months from date of sale, provided such claims are submitted through and approved by

— e,

R A e 5
IS et s 3 St #rem- e teis - Thout charge, except for
o 2 dance with the applicable
T .
: 5 3 A ¥
gg.é =) & o 20 are, such as belts, cords,
352 —— e 5 WA ez ako Minuteman, Inc. such
GrEs z = & i Gy,_/“’ —2lar ranties and/or guarantees
& Sg L o + i DG 1ese manufacturers.
we @2 + +
= i s ¢ : i : &
= E 3% z ko Minuteman, Inc..or its
= o x
30 .
RSES . s
9 3 € []
l o] (B 3 S
2 | & ra o ever the case may be.
a -l EE | < 5
2 = =
d o = = » warranty of fitness for a
S%% 2 lential damages.
gd5 a5 Be :
o 5 & o) g al user/purchaser of this
: 22 & %3 »se specifically authorized
! = lof Z3° ithorized persons, misuse
i I Jue to malfunctions of the
e itate, Some states do not
“Eﬁ an implied warranty lasts,
-3
et
o i
=
' : 0
g -
[
Ea
' [ 1 ]
! 0] O (O] o (Ol
(=]
@
<
o
@
e o
2o o
Ses-g 3 i
g o
Pt 3
g = <%
£3I5z °d
OZF<3F —u
s %
e
el ™ - -
= &
= ;
o
? 1 v
- wr
=
=)
F . 25
| = o
=1 32

& 17,072

- L

‘Minuteman, Inc.

111 South Rohlwing Road

Hako Minuteman Canada, Inc.

Addison, lllinois 60101-4244 e 84 EQBf!‘b"ﬁWt’;‘BB’z‘é’s-' C At
: Phone 708-627-6900 Rhis T;;:gzgﬁ‘e: 1;13{; 683-3880 . - e
Telex 910-991-3992 Telfax: (514) 683-0809

‘Printed in USA _

Telefax 708-627-1130




